
Distr. 
RESTRICTED 

GM/R.9  
           21 February 1997 
UNITED NATIONS 
INDUSTRIAL DEVELOPMENT ORGANIZATION   ORIGINAL: ENGLISH  
 
 
  
 
 
 
 Regional Africa Leather and Footwear Industry Programme  
 
  
 
 
 
 
 
 Report of the Programme Evaluation* 
 
 
 
 
 
 
 
 
 Prepared by: 
 
 Quality Assurance and Evaluation Branch 
 General Management 
 
 
 
 
 
 
 
 
 
 _________                  
* This document has not been edited. 



 
 

 

                                                                                                                             2 

 

 Table of Contents  
 Page 
 
LIST OF ACRONYMS..............................................................................................................5 
[...]
However, the reported numbers probably deviate considerably from the reality for a number of reasons, such as tax 
evasion, difficulty to check large quantities of hides or skins on stock or on a truck, etc.  
 
2.3  Impact 
 

Controlled slaughtering increased by 120 heads of cattle per month; in the context of the whole target area, it 
represents a very small percentage. The demonstration effect might be more important than the actual increase of 
controlled slaughtering but no replication could be identified. 
 

The impact of the support to extension services (means of transportation, training workshops) could not be 
confirmed also: the tannery in Mwanza could not qualify hides and skins from the Mwanza or Shinyanga regions as 



 
 

 

98 

 

being of better quality. 
 

The baseline data on collected hides in 1989 as presented in the project document turned out to be unrealistically 
low as they were derived from the statistical data of parastatal organizations. After trade liberalization the annual figures 
on collection of hides escalated from 130,000 to almost 1 million in the Mwanza Region alone, which made the target 
indicators in the project document irrelevant. 
 
 
MOSHI TANNERY 
 
1.  Background information 
 

Moshi tannery was established in 1970 and privatized in 1995. It now belongs to IPS group which also operates 
the LIK in Kenya. Total capacity is 600 hides per day. The tannery is well-equipped and possibilities to increase the 
production exit. As an example, the wet workshop runs 4 soaking tanks with lateral doors, 2 drums for 300 hides in 
liming, 2 drums for tanning, a SGS5 Rizzi fleshing machine, a Tre P continuous sammying machine.  
 

However, currently the tannery is operating below its capacity which is caused by low market for wet blue. 
Ninety percent is processed as wet-blue, only 10% is processed as finished leather, which is sold mainly (70%) to the 
informal sector.  Wet-blue has been exported to Italy (it takes 21 days for the shipment to reach Italy) and recently to 
Spain. Because of the low market in wet-blue the storage room is full. Raw hides (average size 26 square foot) are 
purchased mainly in a dried state, but some green and salted hides are also procured (maximum input of 20%).   
 

The tannery is facing problems common to the whole sector. It was estimated that local market for finished 
leather would amount to 120,000 sq.ft. per month. In order to meet this demand, it is enough to process only 200 hides 
per day. All the remaining capacity has to be exported either in wet-blue or finished leather. Government tax on finished 
leather is 30%, but it is only 15% in Kenya. Most of the raw hides are exported (1,8 million out of 2 million hides 
collected in the country). 
 

The effluent treatment plant was almost completed and expected to become operational in the beginning of 
1997. As constructed, the effluent are sent to the ETP through two lines. Chrome effluent are separated and precipitated 
with lime. After settling, supernatant is mixed to other effluent for biological treatment. Beamhouse effluent and post-
tanning effluent are mixed and sent to an aeration tank to obtain sulphide oxidation. Then the efluent is sent to the 
biological treatment. 
 
2. Project support 
 
2.1 Inputs delivered 
 

Inputs  delivered to the tannery consisted of equipment for the effluent treatment plant to the value of 
approximately US$70,000. (Construction cost carried by the tannery itself amounted to approximately US$40,000). A 
complementary electrical generator of 250kW was delivered just before the visit. 
 
2.2 Use of the inputs 
 

Most of equipment was already installed. However, some changes might be required. The tank has a total 
volume of 320m3, but the maximum effluent volume is 160m3 per day. As tanning effluent (40m3/day) is not mixed, it 
means that the residence time in the aeration tank will be 2.5 days. As a result it will be necessary to run the aeration for 
24 hours per day as aeration equipment delivered is ceramic porous type and can be clogged rapidly if the aeration stops 
frequently. If the tank is only filled with 120m3, the water level will be 1m and the aeration efficiency very low in regard 
to the blower installed (230m3/h). As a tanner wishes to operate this tank on a 12 hours basis to save energy, it should 
be preferable to replace the type of air diffusers and to use 40 rubber membrane tubes that can be fitted instead of 
ceramic diffusers. 
 



 
 

 

99 

 

The electrical cabinet is located in the same room as the air blower. It would be better to establish a separate 
room for the noisy air blower. The rest of the equipment delivered to the tannery is adapted to the treatment and the 
oxidation ditch will be nearly ready to be operated with new 15kW aerators (brush type).  
 
2.3 Impact 
 

When fully operational, the effluent treatment plant will eliminate at least 90% of the pollution generated by the 
tannery, that is: COD=1,800kg, BOD5=650kg,  suspended solids=1,200kg in the vicinity of Kilimanjaro National Park 
and this is an important contribution to environment protection.  
 
3.  Recommendations 
 

Ceramic diffusers should be replaced with rubber type ones to cope better with the discontinuous process of 
treatment. Relocation of the blower to a room separated from the electrical cabinet should be considered. 
 
 
MOROGORO TANNERY  
 
1. Background information 
 

The tannery was built in 1978. After privatization, it was decided to rehabilitate it. A loan was negotiated with 
the International Finance Corporation.  The negotiations protracted, however, so that the original time schedule  was not 
adhered to and the plant is to start operations only in mid-1997. 
 

The buildings are well-maintained, with several crane bridges. Internal concrete structures were eliminated to 
allow installation of new drums. Most of the equipment is still not delivered or is being dismounted for renewing. New 
drums will be installed for beamhouse and tanning operations. Post-tanning and finishing equipment is to be renewed. 
New equipment was ordered and was expected to be delivered in January 1997. 

 
The tannery is planned to process 2,000 hides and 4,000 skins per day. This represents 600,000 hides per year 

(30% of the available hides in Tanzania) and 1,200,000 skins per year (40% of the available skins in the country). It is 
expected to produce only half of thes e quantities in the first few years of production. 
 

The treatment plant was planned to process 1000m3/day of effluent. It is organized with a chrome recycling 
inside the factory to be implemented as part of the tannery rehabilitation (paid by the IFC loan) but this equipment has 
not yet been installed.  
 
2. Project support 
 
2.1 Input delivered 
 

Equipment for a primary treatment plant was delivered and installed in 1994. Total value of this equipment was 
US$153,031. Advisory services related to the design and installation of equipment were also provided. 
 
2.2 Use of the inputs 
 

While the ETP was constructed and installed in 1994, as originally planned, it could not be put into operation 
because of the delay in rehabilitation of the tannery. Review of the plant reveals some shortcomings: the lack of 
operational safety in equipment (spare pumps) and absence of reliable solution for sludge as the centrifuge would not 
have the required capacity. Some additional equipment will certainly be needed to efficiently run the ETP. 
 

In detail, the situation is as follows: A first line collects beamhouse effluent that passes through a rotating filter 
screen. This effluent is collected in a 75m

3
 tank equipped with 2 Venturi aerators and a submersible pump connected 

with 2 switch levels. During the sulphide oxidation phase, manganese sulphate is added. After the oxidation phase the 



 
 

 

100 

 

effluent is transferred to the equalizing tank. A second line collects all other effluent. This line is also equipped with a 
rotating screen and the effluent enters into a 40m3 tank where a submersible pump is located. A second pumping device 
was to be installed, but it was used for sludge pumping. This effluent is sent to the mixing tank. 

 
Two tanks (approximately 1,000litres each) are used for coagulant and flocculent preparation. No specific 

equipment is used for polyelectrolyte preparation. Two pumps transfer these reagents to 3 other tanks equipped with 3 
pumps. These pumps are delivering coagulant and flocculent to the equalizing tank. The mixing tank was recovered 
from the previous project. It was equipped with air diffusors (Flygt rubber membrane type). The level of the diffusors 
varies in the different parts of the tank. Two blowers (one spare) are installed in a room close to the equalizing tank. 
Then the effluent is pumped to the primary settling tank with scraping device. The overflow weir is not fitted correctly. 
After settling the clarified effluent is sent to the municipal sewer and passes through a Venturi weir for metering. Then 
the primary sludge is recovered in a pit close to the settling tank and the pump sends the sludge to the mechanical 
dewatering equipment installed at the origin of the tannery. Two centrifuges, built in 1977, are to be used. They have a 
bowl 35cm in diameter and 50cm long with a maximum rotating speed of 3500t/mn. The power installed amounts to 
7,5kW each. Taking into account the age of this equipment and the need for this machine to process at least 175 to 
200kg/h DS, it is planned to built some sludge drying beds. With 3.5tons of DS and a sludge concentration of 30g/l, the 
volume to be dried amounts to 115m3/day or for the centrifuge working ten hours per day: 6m3/hour. 115m3/day, with 
normal drying time of 10 days, need a surface of sludge drying beds of 3000m5 at a minimum. This construction is only 
envisaged after the starting of the operations. 
 
2.3 Impact 
 

When the tannery is in operation, the treatment will reach 75-85% in case of suspended solids and 45-55% of 
organic matter (COD and BOD5). In absolute terms, it will reduce the discharge from the tannery as follows: 
COD=3420kg/day, BOD5=1,300kg/day, SS=4,480kg/day, total N=240kg/day, Cr=200kg/day, sulphide=290kg/day. 
 
3. Recommendations 
 

Introduce control of chrome recovery inside the tannery in order to reduce the chrome discharge to the ETP. 
Organize monitoring of effluent at the entry and at the outlet of the treatment with a minimum set of determinations 
(COD, pH, Cr, settleability). Implement sand drying beds in order to have a good safety margin in case of 
ineffectiveness of equipment. 
 

Check correct adaptation of all ETP equipment before running the treatment plant. 
 
 
AFRICA TANNERIES in Mwanza (Africa Trade Development Ltd)  
 
1. Background information 
 

The capacity of the tannery is 1,000 hides per day b ut at the time of the visit, only 500 wet-blue leathers were 
produced. The tannery is established in large buildings with possibility to further increase the production. It is mainly 
equipped with 4 beamhouse drums for 500 to 700 hides of medium weight in each. These drums can also be used for 
300 to 400 heavy hides. One of these drums was purchased by funds delivered during the first phase of the project. 
Four smaller size drums are used for tanning. Another set of 6 retanning drums (two different sizes) are installed in the 
same workshop. There are 3 fleshing machines (in good condition), 2 splitting machines (2;2 m opening), and 
equipment for post tanning section.  The finishing section is composed of four finishing lines with one roller coating 
machine (3 rollers). A vegetable leather workshop is also equipped with a set of 6 to 8 drums, the maximum capacity is 
200 hides per day. 
 

There is not much difference in quality of hides between regions supported and not supported by the project. 
The best quality hides come from the island Ukerewe because they have a different breed of cattle. The main problem 
affecting the quality of hides is delayed drying and putrefaction. Competition for raw hides between various trading 
companies and the tanners reduces profit. With the price paid for one square foot of raw hide (US$0.41), selling price 



 
 

 

101 

 

(US$0.80) and the cycle of 90 days for wet-blue it is hardly possible to make any profit. 
 

The tannery also processes wet-blue fish skins, using a three-compartment plastic drum (French type), with a 
daily capacity of 5,000 fish skins. Orders are only available for 1,000 fish skins, and quality of finishing could be 
improved. 
 

At the time of the visit, the finishing department was processing corrected grain leather (500 sides per day, that 
is to say its maximum capacity) for the Morogoro Shoe Factory (export of military boots). They were using grade five 
and six wet-blue leather for this production. The finishing department was also producing leather for car seats for local 
use.  
 

The tannery is operated by 65 persons, including 25 tannery operators (6 for finishing section), 20 
administrative and security staff and 20 engineering and maintenance personnel.  

 
The ETP is very basic. Chromium is separated, collected in tank and precipitated with lime. The supernatant 

goes to the ETP and the sludge is sent to 2 sludge drying beds. After manual screening, effluent is aerated for sulphide 
oxidation, and then settled in two circular tanks. No data are available on the quality of final effluent (only pH=9!). 
Effluent is discharged to Lake Victoria.  
 
2. Project support 
 
2.1 Input delivered 
 

The two aerators (US$34,800) provided by UNIDO were just delivered to the tannery. The project also 
supported the tannery by providing advisory services in upgrading the ETP and by training two staff on ETP (study tour 
to South Africa). 
 
2.2  Use of inputs 
 

One of the trainees is in charge of the ETP, one left and is employed in a brewery. 
 

The equipment is not yet in use. To install it, it is necessary to modify the civil works. This was not clearly 
explained by the consultant to the person in charge of the treatment. However, even with the modification of the civil 
works, the overall efficiency of the aerators will be limited. 
 
2.3 Impact 
 

 Under the pres ent conditions, it is expected to remove 50% of the organic pollution (COD and BOD5). Using 
the new aerators, some 10% more will be removed. Assuming production at full capacity (1,000 hides per day), the 
following quantities (kg/day) of effluent will be retained: COD=1,920, BOD5=765, 1,870 SS, total N=140, Cr=80 and 
sulphide=120. 
 

The remaining 40% of organic pollution will be discharged to Lake Victoria, that is to say about 1300kg/day of 
COD and 500kg of BOD5. It will be necessary to set up controls of the pollution load discharged to the lake and to 
improve the treatment with an efficient biological system, that is, an aerated lagooning system. 
 
3. Recommendations 
 

Modify the civil works of the circular tanks in order to reduce the level of water and to fit the aerators to the 
existing structure. Introduce monitoring of effluent entering and going out from the ETP. COD, Cr, pH and settleability 
are considered as minimum requirements. Implement an efficient biological secondary treatment. This could be adapted 
to the existing tanks under an aerated lagooning system. 
 
 



 
 

 

102 

 

SHAH INDUSTRIES, Moshi 
 
1. Background information 
 

Products: Large variety of leather good products, mostly for tourist trade 
Production: Varying, depending on products and demand 
Employees: 38 persons, 50% disabled 
Markets: Retailing to tourists in the workshop and now new retail outlet in the city.   Some export. 

 
The firm is a well established leather goods producer, innovative, having large variety of products, mainly goods 

for tourists. 
 

2. Project support  
 
2.1 Inputs delivered 
 

Training: Leather goods fellowship training in the UK for 6 months, and in Germany for 3 months. Marketing 
assistance: Visit to a trade fair in Germany in June 93. Equipment received to the value of US$35,631. 